

# TEST CERTIFICATE

Sample Information:		
Sample : Sunflex Recycled Rubber Rolls Black with White Speckles	Report No. : 21015584/Z	Job Code : STRC/21015584
Sample Description : Sunflex Recycled Rubber Rolls Black with White Speckles	Sample Received On : 02/02/2026	
Party's Ref No. : Nil	Report Issue Date : 23/02/2026	Date of Testing : 04/02/2026 To 19/02/2026
Sample Condition : Physical Condition OK	Packed in : Not Applicable	Sample quantity : 5 Pcs.
Client Information:		
Customer Name & Address : Sunflex Recycling Private Limited Block No. 184, Chhatral Isand Road, Ta.: Kalol, Dist.: Gandhinagar, Chhatral- 382729 Gujarat		
Information provided by the customer:		
Batch / Lot No.	Not Applicable	

## TEST RESULTS

S.No.	Test Parameters	Test Result	Detection Limit	Test Method
<b>Chemical Testing-Volatile Organic Compounds</b>				
1	Benzene, µg/g	Not Detected	0.1	ISO 16000 Part-9
2	Toluene, µg/g	Not Detected	0.1	ISO 16000 Part-9
3	Formaldehyde, µg/g	Not Detected	0.1	ISO 16000 Part-9
4	Acetaldehyde, µg/g	Not Detected	0.1	ISO 16000 Part-9
5	Xylene, µg/g	Not Detected	0.1	ISO 16000 Part-9
6	Styrene, µg/g	Not Detected	0.1	ISO 16000 Part-9
7	Tetrachloroethylene, µg/g	Not Detected	0.1	ISO 16000 Part-9
8	Ethylbenzene, µg/g	Not Detected	0.1	ISO 16000 Part-9
9	2-Butoxyethanol, µg/g	Not Detected	0.1	ISO 16000 Part-9
10	1,2,4-Trimethylbenzene, µg/g	Not Detected	0.1	ISO 16000 Part-9
11	1,4-Dichlorobenzene, µg/g	Not Detected	0.1	ISO 16000 Part-9
<b>Semi Volatile Compounds, µg/g</b>				
12	Pyridine, µg/g	Not Detected	0.1	ISO 16000 Part-9
13	N- Nitrosodimethylamine, µg/g	Not Detected	0.1	ISO 16000 Part-9
14	N- Nitrosomethylethylamine, µg/g	Not Detected	0.1	ISO 16000 Part-9
15	2-Picoline, µg/g	Not Detected	0.1	ISO 16000 Part-9

21015584/Z-1



Format No.: STRC/7.8/F/TC/Z/00

*Shruti*

Shruti Vij  
Technical Manager

Page No.: 1 of 3

Scan QR Code to verify the Authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

## TEST CERTIFICATE

Sample Information:		
Sample : Sunflex Recycled Rubber Rolls Black with White Speckles	Report No. : 21015584/Z	Job Code : STRC/21015584
Sample Description : Sunflex Recycled Rubber Rolls Black with White Speckles	Sample Received On : 02/02/2026	
Party's Ref No. : Nil	Report Issue Date : 23/02/2026	Date of Testing : 04/02/2026 To 19/02/2026
Sample Condition : Physical Condition OK	Packed in : Not Applicable	Sample quantity : 5 Pcs.

### TEST RESULTS

S.No.	Test Parameters	Test Result	Detection Limit	Test Method
16	Methyl Methanesulfonate, µg/g	Not Detected	0.1	ISO 16000 Part-9
17	N- Nitrosodiethylamine, µg/g	Not Detected	0.1	ISO 16000 Part-9
18	Ethyl Methanesufonate, µg/g	Not Detected	0.1	ISO 16000 Part-9
19	Phenol, µg/g	Not Detected	0.1	ISO 16000 Part-9

21015584/Z-2



Format No.: STRC/7.8/F/TC/Z/00

*Shruti*

Shruti Vij  
Technical Manager

Page No.: 2 of 3

Scan QR Code to verify the Authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.

## TEST CERTIFICATE

Sample Information:		
Sample : Sunflex Recycled Rubber Rolls Black with White Speckles	Report No. : 21015584/Z	Job Code : STRC/21015584
Sample Description : Sunflex Recycled Rubber Rolls Black with White Speckles		Sample Received On : 02/02/2026
Party's Ref No. : Nil	Report Issue Date : 23/02/2026	Date of Testing : 04/02/2026 To 19/02/2026
Sample Condition : Physical Condition OK	Packed in : Not Applicable	Sample quantity : 5 Pcs.

Sample Photo



Sigma Test & Research Centre authenticate photos on original report only.

\*\*\*\*\*End of Report\*\*\*\*\*

21015584/Z-3



Format No.: STRC/7.8/F/TC/Z/00

*Shruti*

Shruti Vij  
Technical Manager

Page No.: 3 of 3

Scan QR Code to verify the Authenticity of Report.

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied. (2) Total liability of our Lab is limited to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4) This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.